
SIDE LUGGAGE RACK
REF.: 2AD222B106

ID.022.02



DATE: 09/06/2025   

ASSEMBLY INSTRUCTION

PAGE 2 PAGE 7

A

English:

• Remove OEM side plastic and foot rest attachment (Left and Right sides).

B

English:

• Torque all screws to the correct value. 
5

N

20 Suporte Bagagem Lateral / Side Box Support NºL106 1

19 Suporte Bagagem Lateral / Side Box Support NºR106 1

18 Suporte Escape / Exhaust Support NºC106 1

17 Fixação Inox / Stainless Steel Clamp NºL106 1

16 Fixação Inox / Stainless Steel Clamp NºR106 1

15 Folha Instrução / Instruction Sheet 2AD222B106 1

14 Olhal de Borracha / Rubber Grommet HOB0010006 - Ø22xØ12x8 CXØ19x2 1

13 Casquilho Aço ZN /  ZN Steel Bushing Ø20xØ8,5x9mm RPØ12X7,3mm 1

12 Casquilho Alumínio / Aluminum Bushing Ø20xØ11x50mm 2

11 Casquilho Alumínio / Aluminum Bushing Ø20xØ11x45mm 2

10 Mola Friso / Stainless Steel Clip M6 4

9 Porca Freiada  FA / Hexagon Flange Lock Nuts M8 DIN6926 - A2 1

8 Anilha Aba Larga / Large Washer M8 DIN9021 - A2 1

7 Anilha / Washer M8 DIN125 - A2 4

6 Parafuso / Screw M8x25 DIN6921 - A2 1

5 Parafuso / Screw M8x16 DIN6921 - A2 4

4 Parafuso / Screw M8x70 DIN931 - A2 2

3 Parafuso / Screw M8x65 DIN931 - A2 2

2 Parafuso / Screw M8x25 DIN912 - A2 4

1 Parafuso com FA / Screw with Washer False M6x20 FA ISO7380 - A2 4

ITEM Nº: COMPONENTE (COMPONENT): DESCRIÇÃO (DESCRIPTION): QUANT.:

ACESSÓRIOS (ACESSORIES)



PAGE 3PAGE 6

English:

• Cut sheet in attachment (item Nº15) so that you can mark the hole 

plastic (repeat the process for left and right plastic).

► ATTENTION: Drill first with a Ø2mm drill to ensure the hole comes 

out in the correct position and then test it on the bike, only then drill with 

a Ø22mm drill. 

English:

• Apply the items according to the 

photo.

Torque all screws to the correct value. 

C

4 7
3 7

J

English:

• If you want to remove foot rest 

attachment (left and right sides), apply item 

Nº5 (Screw – x4).

English:

• Apply item Nº18 (Exhaust Support – x1) 

according to the photo – see assembly 

instruction.

18

5

L

M

18

8

6

14
13 9



PAGE 4 PAGE 5

English:

• Reassemble the right plastic on the 

bike and after apply items Nº11 and 

Nº12 (Aluminum Bushing – x2) in the 

previously drilled holes – see position 

in the photo.

D

English:

• Reassemble foot rest attachment 

according to the photo.

English:

• Mount item Nº19 (Right Side Box 

Support) with item Nº1 (Screw – x2).

F

G English:

• Apply the items according to the 

photo.

Torque all screws to the correct value. 

English:

• Reassemble the left plastic on the 

bike and after apply items Nº11 and 

Nº12 (Aluminum Bushing – x2) in the 

previously drilled holes – see position 

in the photo.

E

English:

• Reassemble foot rest attachment 

according to the photo.

12
11

1610 2

19

1

4 7

3 7

12

11

2

17

1

20

10

I

H


	Diapositivo 1
	Diapositivo 2
	Diapositivo 3
	Diapositivo 4

